
Group: 5LD
Engine: 5LD 825-2   Drawing: D

CONTROLS/LUBRICATING SYSTEM/DIPSTICK/OIL PAN
POS. CODE DESCRIPTION Qty
 19 «–––––» rubber sheathing 0 36 4670.058 copper gasket diam. 8,2X12X1,5 4 37 1901.054 union bolt 2 39 5400.093 rubber sheathing 2 40 3617.016 clamp 2 41 9730.032 screw M 8 X 45 2 42 7555.029 washer diam. 8 2 47 9330.044 dipstick guard 1 48 1400.070 dipstick mm 619 1 50 1400.389 dipstick 1 51 8965.037 plug 1 52 4670.058 copper gasket diam. 8,2X12X1,5 1 53 1200.038 rubber oil seal 1 54 4670.058 copper gasket diam. 8,2X12X1,5 1 55 7330.128 connection 1 56 4670.058 copper gasket diam. 8,2X12X1,5 1 57 9455.061 lubricating pipe 1 58 8965.021 plug M 8 1 59 4670.058 copper gasket diam. 8,2X12X1,5 1 60 3740.032 OIL FILTER 1 61 4730.024 gasket 1 62 2175.036 oil filter cartridge 1 71 5655.134 governor spring 1 72 «–––––» balance lever - see Pos. D145 0 73 6140.399 pin 1 74 5271.095 lever 1 75 «–––––» screw M 4 X 12 0 76 6370.255 plate for fiXing spring 1 77 3203.077 nut M 4 1 78 5655.134 governor spring 1 79 5680.053 spring 1 80 «–––––» see Pos. 82 0 81 6141.023 pin 1 82 2690.099 HAND CONTROL 1 83 «–––––» lever - see pos. D 82 0 84 8430.023 lockpin 3 X 16 1 85 3240.043 nut 1 86 7701.009 washer 1 87 4935.034 gear 1 88 4670.016 copper gasket diam.14 1 89 «–––––» see Pos. 93 0 90 2200.002 key 1 91 9732.075 screw M 8 X 50 1 92 7555.029 washer diam. 8 1 93 «–––––» OIL PUMP -1,00 0 93 6605.020 LUBR.OIL PUMP     std. 1 94 1200.038 rubber oil seal 1 95 «–––––» screw M 12 X 10 0 96 1200.001 O ring 108 1 97 «–––––» bolt 0 98 5550.015 spring 1 99 5200.509 lever 1100 5271.096 lever 1
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101 7625.108 washer 1102 3203.050 selflocking nut M 6 1103 3240.063 nut M 10 1104 1240.002 circlip diam. 8 1105 2380.091 fuel device 1106 8430.023 lockpin 3 X 16 1107 5270.045 lever 1108 1760.023 adjusting bolt M 6X30 1109 1760.028 bolt M 6 X 1 X 35 1110 3240.008 nut M 6 1111 7565.004 washer diam. 6 4112 1760.010 bolt M 6 X 1 X 30 4113 8430.023 lockpin 3 X 16 1114 7625.007 washer diam. 6 1115 3200.015 wing nut 1116 1165.001 circlip 1117 «–––––» see Pos. 82 0118 2135.056 cap 1119 3240.008 nut M 6 1120 1970.071 sleeve 2121 7625.007 washer diam. 6 1122 1760.001 bolt M 6 X 1 X 10 1123 7565.004 washer diam. 6 1124 «–––––» lever (see Pos. D125) 0125 5200.199 LEVER 1126 7625.010 washer diam. 8 1129 6110.075 pin 1131 5655.048 spring 1134 1200.001 O ring 108 1135 6141.021 pin 1136 1770.001 bolt M 8 X 1,25 X 12 1137 7625.007 washer diam. 6 1138 7555.004 washer diam. 6 2139 1760.007 bolt M 6 X 1 X 25 2140 5680.040 spring 1140 8335.059 shim 1141 8430.005 locating pin 1142 5270.082 lever 1143 6760.004 stud M 6 X 14 (23) 2144 4680.036 gasket 1145 «–––––» CONTROL HOUSING  - no longer avail. 0145 7865.079 CONTROL HOUSING 1146 3240.008 nut M 6 1147 1861.046 bolt 1148 9730.100 screw M 8 X 25 2149 7555.029 washer diam. 8 2150 1901.051 union bolt 1151 9485.022 oil pipe 1152 4670.058 copper gasket diam. 8,2X12X1,5 2153 1901.051 union bolt 1154 7555.029 washer diam. 8 2155 9730.026 screw M 8 X 20 2156 4670.058 copper gasket diam. 8,2X12X1,5 2
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166 4670.051 copper gasket 1167 3740.053 internal oil filter 1168 7565.011 washer diam.10 1169 1595.034 arm 1170 7565.007 washer diam. 8 1171 1770.002 bolt M 8 X 1,25 X 16 1174 7625.012 washer diam. 8,4 1175 3240.018 nut M 8 1181 1760.027 bolt M 6 X 1 X 40 1182 1200.081 O ring 1183 3000.004 ball bearing 1184 4445.003 gasket 1185 «–––––» LEVER SUPPORT 0186 3512.011 spacer 1192 3000.004 ball bearing 1193 7625.059 washer diam. 6,4 2194 8420.002 locating pin 1195 3240.008 nut M 6 2196 5200.172 lever 1203 1200.034 O ring 105 1204 1930.034 bolt 1205 4600.093 gasket 1206 6645.120 oil pan 1207 7555.029 washer diam. 8 10208 1770.002 bolt M 8 X 1,25 X 16 2209 4670.016 copper gasket diam.14 1210 1770.004 bolt M 8 X 1,25 X 20 8211 8965.005 oil drain plug M 14 1
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